SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode suto FFT

Spe m

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.20 dg

Mode Auto FFT

Il

Date: 23.FEB. 2021 03:29:00

( Il

Date: 23.FEB.2021 21:20.16

J

@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit ¢heck PA

20 dbipe—fPURIOUS | INE ABS paks 20 dbipe—fRURLOUS | INE_ABS. | DA ”
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-10 dem — g l‘ -10 dBm | l

-20 dBm f l\ 20 dB f ‘

SPURIDUS_LINE ABS I | SPURIOUS_LINE_ABS_ f l\

-40 d@m / ‘\u -40 dem ﬁ\, 4 "\W

-50 dBm: [ | _' 50 dB | I s

y LRI I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | __Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 76723776 MHz -60.73 dBm -25.73 d& 763.000 MHz 775,000 MHz 6.250 kHz 76864036 MHz -60.92 dBém -25.92 dB
775.000 MHz 775,900 MHz 100,000 kHz 77589955 MHz -47.14 dBm -34.14 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.70624 MHz -40,76 dBm -36.76 dB
775.900 MHz 776.000 MHz 30.000 kHz 77595170 MHz -51.67 dBm -38.67 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.96988 MHz -54.78 dBm -41.78 dB
776.000 MHz 788,000 MHz 100,000 kHz 77737263 MHz 20.04 dBm -9.06 dB. 776.000 MHz 788,000 MHz 100.000 khz 786.66334 MHz 20.85 dem ~a.15 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,09036 MHz -55.02 dBm -42.02 dB 788.000 MHz 788,100 MHz 30.000 kHz 78802742 MHz -43.05 dBm -36.05 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,17587 MHz -49.47 dBm ~36.47 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.76818 MHz -45.86 dBm -32.86 dB
793.000 MHz 806.000 MHz 6.250 kHz 79305844 MHz -60.74 dBm -25.74 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.20130 MHz -60.66 dBm -25.66 dB
- —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 23, FEB. 2021 03:27:07

Date: 23 FEB. 2021 03:38:41

'] o
Spectrum Sp um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto FFT Ref Level 20,00 dém Offset 11.20 db Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit Gheck PABS
20 dbipe—teuRIOUS }INE Ans BAKS 20 dbife—$PURIOUS | INE ABS pass
10 dem- 10 deém —1
USSR y
0 de ‘ I 0 dBm {r W.l\
-10 dBm - | } -10 derm — I l
-20 dem Jl LN 20 dem {
SRURIGUS_LINE_ABS JJ = | SPURIGUS_LINE_aBS_ s
-40 dem rj Mkv"“'lk 40 dBm J,
50 dBm J U\M"“— -50 dBm I
Start 763.0 MHz 7007 pts stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,99401 MHz -58.60 dém -23.60 db 763.000 MHz 775,000 Mz © 250 KF: 783 76124 Wiz 50,96 dom —ot.06 0B
775.000 MHz 775,900 MHz 100,000 kHz 77582672 MHz 34,21 dém -21.21 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz 47,64 gBm ~50 64 OB
775,900 MHz 176.000 bz 30.000 kHz 775,59395 MH2 -38.63 dBm -25.63 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,99995 MHz -46.90 dBrm -33.90 dB
776.000 MHz 788,000 MHz 100,000 kHz 780,45355 MHz 5.86 dem -23.14 d& 778,000 MHe 788,000 MHz 100,000 kHz 8468591 MHe & 04 dbm 2196 dB
788,000 MHz 788,100 MHz 30.000 kHz 78809795 MHz -44.17 dBm -31.17 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01024 MHz -35.65 dBm -22.65 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.10734 MHz -38.87 dBm -25.87 dB 788,100 MHz 793.000 Mz 100000 kHz 785 10245 MHe ~30.6¢ dom “17.60 db
793.000 MHz 205.000 MHz 5,250 kHz 797 52597 MHz -60.78 dBm -25.78 dB 793.000 MHz B06.000 MHz 6.250 kHz 79301948 MHz -59.53 dBm -24.93 dB
I ) - 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spe m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode suto FFT

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.20 dg

Mode Auto FFT

]" 1

Date: 23.FEB 2021 21:27:16

( Il

Date: 23.FEB.2021 21:31.42

J

@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit ¢heck PA

20 dbipe—fPURIOUS | INE ABS paks 20 dbipe—fRURLOUS | INE_ABS. | DA ﬂ

10 dBm Ini 10 dem H

0dB i denm: | {

10 dBm = \ -10 dBm “

-20 dBm J{ ‘! 20 dB f \

SPURIDUS_LINE ABS I l | SPURIOUS_LINE_ABS_ }j \\

40 dBm | 40 dem

AN LS
50 dBm [ T 50 dB r BRLIE.. - "‘"
1 e | (R ARI I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | __Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 76314085 MHz -60.81 dBm -25.61 d& 763.000 MHz 775,000 MHz 6.250 kHz 76404895 MHz -60.96 dBm -25.96 dB
775.000 MHz 775,900 MHz 100,000 kHz 77529086 MHz -49.82 dBm -36.62 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.83122 MHz -40,55 dBm -36.55 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95919 MHz -54.95 dBm -41.95 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.96568 MHz -55.82 dBm -42.82 dB
776.000 MHz 788,000 MHz 100,000 kHz 77732468 MHz 18,60 dBm -11.31 dB 776.000 MHz 788,000 MHz 100.000 khz 786.67532 MHz 10,31 dém ~10.60 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,09795 MHz -55.35 dBm -42.35 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.01224 MHz -54,25 dBm -41.25 dB
788.100 MHz 793.000 MHz 100.000 kHz 789,25280 MHz -49.45 dBm ~36.45 dB 788,100 MHz 793,000 MHz 100.000 kHz 788,72902 MHz -48.04 dBm -35.04 dB
793.000 MHz 806.000 MHz 6.250 kHz 79329221 MHz -60.52 dBm -25.52 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.00649 MHz -60.71 dBm -25.71 dB
—

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode suto FFT

Sp

um

SGL Count 100/100

Ref Level 20,00 dém Offset 11.20 db

Mode Auto FFT

Date: 23.FEB. 2021 21:25:24

Date: 23 FEB. 2021 21:29:49

@1 AvoPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS

20 dbire—feuRIOUS L INE AR pabs 20 dbifpe—8PURIQUS | INE ABS pAES

10 dem- 10 dém

o font

o de - 0 dBm J "1{

-10 d8m — Jl k -10 dem: — | |

-20 dBm - i -20 dem J K

SRURIGUS_LINE_ABS 7 - | SPURIGUS_LINE_aBS_ ol

ot ,VM "N
-40 dBm / T -40 dBm Sy
-50 dBm [ -50 dem [
SISl I

Start 763.0 MHz 7007 pts Stop 806.0 MHz | ([ Start 768.0 MHz 7007 pts Stop 806.0 MHz

P E Spurious Emissions

__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,95804 MHz -59.70 dém -24.70 dB 763.000 MHz 775.000 MHz 6.250 kHz 771,31369 MHz ~60.99 dBm 25,90 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -35.68 dém -22.68 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,89055 MHz -45.48 dBm -32.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -39.74 dBm -26.74 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.80005 MHz 50.05 dBm 237.05 dB
776.000 MHz 786,000 MHz 100.000 kHz 781 55644 MHz 5.08 dém -24.92 d8 776.000 MHz 788.000 MHz 100.000 kHz 783,67832 MHz 6.27 dBm -23.73 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.06139 MHz -47.49 dBm ~34.49 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.09885 MHz -37.24 dbm -24.24 dB
788.100 MHz | 793,000 MHz 100,000 kHz 768,47937 MHz -41,72 dbm -28.72 db 788,100 MHz 793,000 MHz 100,000 kHz 788,18077 MHz -32.13 dBm -19.13 dB
793.000 MHz 806.000 MHz 6.250 kHz 80185065 MHz -60.64 dém =25.64.d8 793.000 MHz 806.000 MHz 6.250 kHz 793.05844 MHz -60.26 dbm -25.26 dBb

) J [ i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-9 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spe m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode suto FFT

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.20 dg

Mode Auto FFT

SPURIDUS_LINE_2BS

-40 dBm

@1 AvgPwr @1 avaPwr

Limit ¢heck PABS Limit ¢heck
20 dbire—$BURIOUS | INE ARS ‘ BAKS 20 dbife—$RURIOUS |} INE ARS | ﬂ
10 dem li 10 dem
-10 dem — I! \‘ -10 dBm: f \
-20 dBm J 50 de |

| SPURIOUS_LINE_ABS_

<50 dBm:

f -40 dem t } 7 Y
LAY W A WA o A AN N
‘[ ! R o e e [ :

Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions

Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Range Low | RangeUp | RBW | Frequency | __Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 771,33766 MHz -60.73 dBm -25.73 d& 763.000 MHz 775,000 MHz 6.250 kHz 76812488 MHz -60.99 dBm -25.99 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.08676 MHz -48.71 dBm -36.71 d& 775.000 MHz 775,900 MHz 100.000 kHz 775.16319 MHz -40,56 dBm -36.56 dB
775.900 MHz 776.000 MHz 30.000 kHz 77592153 MHz -54.69 dBm -41.69 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97158 MHz -54.90 dBm -41.90 dB
776.000 MHz 788,000 MHz 100,000 kHz 77760040 MHz 21.17 dBm -8.83 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.42358 MHz 20.88 dem -0.12 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,00005 MHz -55.30 dBm -42.30 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.01444 MHz -53.85 dBm -40.85 dB
788.100 MHz 793.000 MHz 100.000 kHz 789,20874 MHz -49.34 dBm ~36.34 dB 788,100 MHz 793,000 MHz 100.000 kHz 7868.11713 MHz -46.61 dBm -33.61dB
793.000 MHz 806.000 MHz 6.250 kHz 801,87662 MHz -60.66 dBm -25.66 dB 793.000 MHz 806,000 MHz 6.250 kHz 801.74675 MHz -60.69 dBm -25.60 dB

1 J -

Date: 23.FEB. 2021 21:41.08

( Il

Date: 23.FEB.2021 21:43.01

J

Band Edge / Full RB

Spec 1

SGL Count 100/100

Ref Level 20.00 dém Offset 11.20 dB

Mode Auto FFT

(@1 AvgPwr
Limit ¢heck Paps
20 dghﬂn —SPOURIOUS LINE ABRS DAE
10 dBm-
sl
0 cem e
-10 dB — !J I\
-20 dBs
./ e
SPURIOUS_ LINE_ABS / \n\\\
-40 dém ( 7
-50 dBém J
A0 R ‘\\‘L
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,99401 MHz -57.39 dbm -22.39 dB
775,000 MHz 775,900 MHz 100.000 kHz 775,83482 MHz -29,29 dBm -16.29 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.00384 MHz -34.79 dém -21.79 d8
776.000 MHz 788,000 MHz 100.000 kHz 782,63536 MHz 6.00 dBm -24.00 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.05549 MHz -30.41 dém -17.41 dB
788.100 MHz 793,000 MHz 100.000 kHz 798,28357 MHz -24.62 dém -11.62 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.08442 MHz -53.39 dBm -18.39 d&
—
I -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spe m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode suto FFT

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto FFT

@1 AvgPwr @1 AvgPwr
Limit §heck PAES Limit ¢heck
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-50 dBm l el T 50 dB |_ ke
J E AN I |
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | __Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 767 41758 MHz -60.63 dBm -25.63 d& 763.000 MHz 775,000 MHz 6.250 kHz 77190110 MHz -60.80 dBm -25.80 dB
775.000 MHz 775,900 MHz 100,000 kHz 77589955 MHz -47.41 dBm -34.41 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.42303 MHz -40,63 dbm -36.83 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95110 MHz -52.20 dBm -39.20 d8 775.900 MHz 776.000 MHz 30.000 kHz 775.90534 MHz -55.35 dBm -42.35 dB
776.000 MHz 788,000 MHz 100,000 kHz 77758841 MHz 21.24 dBm -£.76 dB. 776.000 MHz 788,000 MHz 100.000 khz 786.30060 MHz 21.50 dem —8.41 dB
788.000 MHz 786,100 MHz 30,000 kHz 788,04720 MHz -55.20 dBm -42.20 di 788.000 MHz 788,100 MHz 30.000 kHz 788,05120 MHz -50,91 dBm -37.91 dB
788.100 MHz 793.000 MHz 100.000 kHz 79098077 MHz -49.45 dBm ~36.45 dB 788,100 MHz 793,000 MHz 100.000 kHz 790.85350 MHz -48.21 dBm -35.21dB
793.000 MHz 806.000 MHz 6.250 kHz 80203247 MHz -60.82 dBm -25.82 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.13636 MHz -60.42 dBm -25.42 dB
—
Y
Il - ( 1

Date: 23.FEB. 2021 21:39:186

Date: 23.FEB.2021 21.44.53

J

Band Edge / Full RB

Spec 1

SGL Count 100/100

Ref Level 20.00 dém Offset 11.20 dB

Mode Auto FFT

(@1 AvgPwr
Limit ¢heck Paps
20 dghﬂn —SPOURIOUS LINE ABRS DAE
10 dBm-
J e S
0 dBm } M.Li
-10 dB — ’ \
-20 dBs
e / S
SPURIOUS_LINE_ABS ﬂ,r‘ | \
-40 dém / \\7
-50 dBém J
A0.dp ot
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,95804 MHz -58.54 dbm -23.54 dB
775,000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -32,85 dBm -19.85 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.928117 MHz -37.59 dBm -24.50 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,70030 MHz 5.16 dBm -24.84 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.04600 MHz -33.25 dBm -20.25 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.27378 MHz -28.00 dBm -15.00 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.03247 MHz -57.43 dBm -22.43 d&
—
I J -

Date: 23 FEB 2021 21:37:23
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

o
£ m Spe m v
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto FFT Ref Level 30.00 dém  Offset 11.20 db Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES Limit ¢heck
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbipe—fRURLOUS | INE_ABS. | n
10 dem n 10 dem
I H
-10 dem — l L\l -10 dBm , \
-20 dem f ! 50 dB ‘ ‘
SPURIDUS_LINE ABS I l | SPURIOUS_LINE_ABS_ Inl / \‘
-40 dBm | \'\ JL f‘l -40 dem _ﬂ jL_ +—
-50 dBm 50 dB
r T |’ I
| 60.48m 1 RTINS =] o e v |
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
puri Emi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | __Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 76715385 MHz -60.79 dBm -25.79 d& 763.000 MHz 775,000 MHz 6.250 kHz 77112188 MHz -60.94 dBm -25.94 dB
775.000 MHz 775,900 MHz 100,000 kHz 77588157 MHz -49.54 dBm -36.54 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.48776 MHz -40,76 dBm -36.76 dB
775.900 MHz 776.000 MHz 30.000 kHz 77599995 MHz -54.88 dBm -41.88 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -54.92 dBm -41.92 dB
776.000 MHz 788,000 MHz 100,000 kHz 77757642 MHz 19,40 dBm -10.60 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.41150 MHz 20.12 dem ~a.88 dB
788.000 MHz 788.100 MHz 30.000 kHz 788,05699 MHz -55.02 dBm -42.02 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.04081 MHz -53.94 dBm -40.94 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,79755 MHz -49.18 dBm -36.18 dB 788,100 MHz 793,000 MHz 100.000 kHz 789.37517 MHz -4B,95 dBm -35.95 dB
793.000 MHz 806.000 MHz 6.250 kHz 797 85065 MHz -60.82 dBm -25.82 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.16234 MHz -60.50 dBm -25.50 dB
- —
Il - ( 1 )
Date: 23.FEB 2021 21.50:31 Date. 23 FEB.2021 21.52.24

Band Edge / Full RB

Spec 1 [l:g-t]
Ref Level 20.00 dém Offset 11.20 dB Mode Auto FFT
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck Paps
20 dghﬂn —SPOURIOUS LINE ABRS DAE
10 dBm-
0 de T st O,
Bm r +
-10 dB — , |l
-20 dBs / \-
SPURIOUS_ LINE_ABS lf“k
-40 dem / k\\*\
-50 dBém |
R e
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | Rangeup | REW | Frequency | pPowerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,97003 MHz -60.46 dBm -25.46 dB
775,000 MHz 775,900 MHz 100.000 kHz 775,89955 MHz -35,12 dBm -22.12 dB.
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -38.80 dBm -25.80 dB
776.000 MHz 788,000 MHz 100.000 kHz 782,22777 MHz 3.36 dBm -26.64 d&
788.000 MHz 788,100 MHz 30.000 kHz 788.08856 MHz -36.18 dBm -23.18 dB
788.100 MHz 793,000 MHz 100.000 kHz 798,15140 MHz -30.55 dBm -17.55 d&
793.000 MHz 806,000 MHz 6.250 kHz 793.18831 MHz -58.36 dBm -23.36 d&
—
I J -
Date: 23 FEB.2021 21:48:39
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep

(@1 AvgPwr
PABE Limit Fheck
INE_ABS PABS 10 Aé;%—- JRIOUS INE_ABS
[ SPURIOUS_LINE_ABS_

-20 dBm

30 de -30 dBm

-40 dBm -40 dBm

. i I o] . Ln.-.-.u.....--

-50 dBm -50 dbm

0 de 70 dBm

-80 dBm -80 dBm

dBir -90 dBm
Start 30.0 MHz 33004 pts Stop 8.0 GHz Start 30.0 MHz 33004 pts Stop 8.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 624.20349 MHz ~58.64 dbm ~45.64 dB 30,000 MHz 763.000 MHz 100.000 kHz 712.54853 MHz -58.47 dBm -45.47 dB
806.000 MHz 1.000 GHz 100.000 kHz 996.53312 MHz -57.70 dbm -44.70 dB 806.000 MHz 1,000 GHz 100.000 kHz 979.99875 MHz -57.57 dBm -44.57 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -46.69 dBm -33.69 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -46.,92 dBm -33.92 d
3.000 GHz 8,000 GHz 1.000 MHz 6.99185 GHz -42.87 dBm -29.87 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.99335 GHz -42.99 dBm -29.99 dB&
— —_— ~ —_—
{ L J - L L J v

Date: 23.FEB.2021 03.32.05

Date: 23.FEB.2021 03.33.28

Highest Channel / QPSK

pect 1

Ref Level 0.00 di

Bm

SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

(@1 AvgPwr
Limit 1Lm=-k Pabs
i Es
10 EHHE IDUR]OUS LINE_ABS PAB
| SPURIOUS_LINE_ABS_
-20 dB
-30 dBr
-40 dBém
50 dBm—— ] =
-70 dBm
-80 dBém
-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 712,15762 MHz -58.66 dem -45.66 d&
B06.000 MHz 1.000 GHz 100.000 kHz 935.38990 MHz -57.76 dBm -44.76 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,86511 GHz -46,33 dBém -33.33 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.97835 GHz -42.78 dBm -29.78 d&
i
I J -

Date: 23 FEB.2021 21:23:30

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spect 1 n:‘:’n

Ref Level 0.00 dBm  Offset 11.20 dB Mode 4Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=1 k Pafs
10 dine IDHRmHs INE_ABS PAES

| SPURIOUS_LINE_ABS_
-20 dB

-30 de

-40 dBém

-50 dBm—
fndsoysiand

-70 dém

-80 dBém

-90 dém

Start 30.0 MHz 33004 pts Stop 8.0 GHz

Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs | ALimit

30.000 MHz 763,000 MHz 100.000 kHz 729,69959 MHz -58.46 dem -45.46 de

£06.000 MHz 1.000 GHz 100.000 kHz 934.65359 MHz -57.61 dBm -44.61 dé

1.000 GHz 3.000 GHz 1.000 MHz 1,55511 GHz -46.56 dBm -33.56 dB

3.000 GHz 8,000 GHz 1.000 MHz 6.99435 GHz -42.69 dBm -29.69 dB

5T s

J1 J [ | L

Date: 23 FEB 2021 21:46:15

TEL : 886-3-327-3456 Page Number 1 A13-14 of 15
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0031
40 Normal Voltage 0.0054
30 Normal Voltage 0.0113
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0052
0 Normal Voltage 0.0040

PASS
-10 Normal Voltage 0.0073
-20 Normal Voltage 0.0065
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0061
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.67 V. ; Maximum Voltage =4.26 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A13-150f 15
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.96 5.94 5.88 - PASS
TEL : 886-3-327-3456 Page Number : A25-1 of 35

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 25/ 20MHz / QPSK

LTE Band 25/ 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Date: 24.FEB.2021 01:30:17

Date: 24.FEB 2021 01:2651

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 12,20 db Ref Level 30.00 cbm  Offset 12,20 db
o att 30 08 AQT 2 ms ® RBW 20 MHz I At 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
== =y
S S
o o T
0.0 0.0 R
5 5
\ N
\ S
1E4 - 1E4 -
§ 3
\ As
A Y
A\ i
1E 3 1E 3
v S
§ l‘\l
1 ‘_W 1 ,\
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.64 dbm 2561 dBm 5.97 da 2.43 0B 417 0B .96 0B 5.48 08 Trace 1 [ 1915 dem 26,10 dBm 5.95 d8 3.10 d8 4.95 d 5.94 d8 5.55 0B
I e—— I e——
)i J [ il ] (I

LTE Band 25/ 20MHz / 64QAM

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 12,20 db

o att 30 08 AQT 2 ms ® RBW 20 MHz

@152 view

g

o e

™
0. <
5
5
\
1E- v
i
1E ‘ﬂ
it
CF 1.88 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 19.15 dBm 25,91 dBm 6.76 dB 2.99 dB 4.93 dB 5.88 dB 6.35 dB
e
)i J [

Date: 24.FEB 2021 01:26:25

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A25-2 of 35




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 123 | 123 | 303 | 3.03 | 491 | 490 | 969 | 9.93 | 14.33 | 14.39 | 19.06 | 18.74
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.23 - 2.99 - 4.83 - 9.75 - | 14.42 - 1922 | -
TEL : 886-3-327-3456 Page Number : A25-3 of 35

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 25

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 Gbm  Offset 12,20 db @ RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.18 dBm) 13.55 dBm)
1.88015660 GHz 1.87968390 GHz
20 20
W nde 26.00 dB T 26.00 dB
104 oSV e e B T 1.228000000 MHz 104 . A B 1.233600000 MHZ|
7 Qfactor % 1531.1 7 1523.8
o 7 ] i -
iy o/
-10 d 7 -10 de -
/
20 d J" 20 d /
\ ~ 7
S AW DAY L A o o TN " ~
40 df 40 de
50 d 50 d
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1 BEO156A GHZ 14.18 dBm ndB_down 1.228 MHz ML 1.5796839 GHz 13.55 dem ndB_down 1.2336 MHz
TL 1 18793818 GHz -11.66 dm nd8 26.00 dB TL L 18793846 GHz -12.43 dbm n 26.00 dB
T2 1 1.B806098 GHz -11.58 dam Q factor 1531.1 T2 1 1.8806182 GHz -12.51 dém Q factor 1523.8

L U J L JU J

Date: 25.FEB 2021 23.44.48 Date: 23 FEB.2021 23.45:11

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.88 dBm 15.17 dBm)|
1.88087510 GHz 1.86104900 GHz,
= 26.00 dB @ 26.00 dB
104 R P e i el 3.027000000 MHz| 10 d AT, AT 3.033000000 MHZ|
] \ 621.4] 7 Q factor Y 620.2
\ \
o di . 0di ,f
[ .
10 df o LS 104 E
/ ! i
/ \
20 d X 7 i ~
J X \ ~
- " VN Y f\_f.vj Y
-‘4 PRI - “
40 df 40 de
50 d S0 d
&nd -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.BB08751 GHz 14.88 dBm nd@ down 3.027 MHz M1 1.881049 GHz 15.17 dBm nd@ down 2,033 MHZ
T 1 L.B784655 GHz -10.89 dBm nd8 26.00 dB TL L 18784775 GHz -11.19 dam nd8 26,00 d8
T2 1 1,B814925 GHz -11.30 d8m Q factor 621.4 T2 1 1.8815105 GHz -10.65 dBm Q factor 620.2
L U J wa L JU J L]

Date: 24.FEB 2021 00.08:26 DCate: 24 FEB.2021 00.08:49

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.10 dBm) ™M1[1] 13.10 dBm)
1.88108900 GHz 1.87976000 GHz,
= 26.00 dB @ nd 26.00 dB
104 . e . AV 4.905000000 MHZz 104 . B .S | . B‘”‘”"MLJ 4 agdnnnnutj MHZ]
7 383.5) I tor 384.0
od ; ) 0 di 4‘
,,; i 7
-1 d : 1 10 di I Ar
i { 7 1
I
204 {' 20d i -
\ . SN ha W AN, ~
530 387 = R ] Ba. A S P W
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,881089 GHz 14.10 dBm nd@ down 4.905 MHz M1 1.87976 GHz 13.10 dBm nd@ down 4,895 MHZ
T 1 L.B77502 GHz -12.16 dm nd8 26.00 dB TL L 1877522 GHz -12.54 dam 26,00 d8
T2 1 1,882408 GHz -11.87 d8m Q factor 383.5 T2 1 1.882418 GHz -13.23 dém 384.0
L U J wa L JU J L]
Date’ 24 FEB 2021 00:21:41 Date: 24 FEB. 2021 002204

TEL : 886-3-327-3456 Page Number 1 A25-4 of 35
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 14.66 dBm)| MI[1] 14.62 dBm
1.8837560 GHZ| 1.6775220 GHz
= ndB £ 26.00 dB @ ndB 26.00 dB
104 - e MR R T ot S e Y 9.690000000 MHZ 104 - N B AR 0.930000000 MHZ|
qQ factor N 194.4 7 qQ factor \ 189.1
B / \ . f \
a \‘ o ]
12 i kit
-10 df " -10
20 d f 20d
N o Y Y -
s R il ¥ -
= 3B S ATa aaas
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1883756 GHz 14.66 dBm nd8 down 9.50 MHz ML 1877522 GHz 14.62 dBm nd8 down 9,93 WHz
T 1 LB75165 GHz -12.40 dbm nd8 26.00 dB TL L 1.875085 GHz -11.05 dam n 26,00 d8
T2 1 1,884855 GHz -11.45 dBm Q factor 194.4 T2 1 1.885015 GHz -11.36 d8m Q factor 189.1

L I ]

Date: 24.FEB 2021 00:38:63

L U ]

Date: 24 FEB.2021 00.36:17

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.86 dBm)| 13.95 dBm)
1.8765530 GHZ| 1.8830870 GHz
= Lut ndB 26.00 dB)| @ 26.00 dB|
di M oM B e 14.326000000 MHZz " ry 14.386000000 MHZ
W 7 i Q SCR6¢ | 131.0) 0 sy e 130.9
s / L o /
‘J )
10 d I'f_ “\- 10 di F
/ \ )i
20 d £ 1 20 di -
P By e A AR -
b \
30 AT =V
40 df
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
M1 1 1876553 GHz 13.86 dBm nd@ down 14.326 MH2 M1 1.883087 GHz 13.95 dBm nd@ down 14,386 MHZ
T 1 1872897 GHz -12.67 dam nd8 26.00 dB TL L 1872607 GHz -12.15 dbm nd8 26,00 d8
T2 1 1887223 GHz -12.59 dam Q factor 131.0 T2 1 1.887193 GHz -11.93 dém Q factor 130.9
L U J wa L JU J L]
Date: 24.FEB 2021 01:0228 Date: 24 FEB 2021 010252
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 12.45 dBm) ™M1[1] 12.77 dBm)
1.87480; 1.8831570 GHz
= 26.00 dB @ Hnde 26.00 dB
1wd A 19.061000000 MHz| 10 d 18.741000000 MHz
fl\ A e 904 / AT T rer Y e 100.5
od 0 +
2l
10 df -10 o -
i i
[ /
204 - v 20d 7
PP AN A Y, P A A\
o o o R
e Ao e L SV ey
40 df -40 di
50 df 50 d
&nd -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1874805 GHz 12,45 dam nd8 down 19.061 MHz ML 1883157 GHz 12.77 dam nd8 down 18,741 MHz
T 1 LB7045 GHz -13.48 dbm nd8 26.00 dB TL L 1970689 GHz -13.20 dBm 26,00 d8
T2 1 1,88951 GHz -14.07 d8m Q factor 98.4 T2 1 1.889431 GHz -13.34 dBm 100.5
L U J L JU J L]

Date: 24.FEB 2021 01:20:14

Date: 24 FEB.2021 01:20:37

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2212B

LTE Band 25

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 13.94 dBm) ™M1[1] 16.08 dBm)
1.47980700 GHz R 1.86112090 GHz,
20 20 a1
T ndB 26.00 dB nd ¥ 26.00 dB
wa . L 1 233600000 412 o A AR N N 2 05000000 his
Qfactor 1523.9) qQ factor Y 630.2
od 0 d .
-10 df -10 d
204 20d
-an — . = _— 30, - v A
Ao | 7 PSRN Ao
40 df 40 df
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.879807 GHz 13.94 dBm nd@ down 1.2336 MH2 M1 1.8811209 GHz 16.08 dBm nd@ down 2,985 MHZ
T 1 18793846 GHz -11.94 dBm nd8 26.00 dB TL L 18785195 GHz -10.00 dBm n 26,00 d8
T2 1 1.B806182 GHz -11.65 d8m Q factor 1523.9 T2 1 1.8815045 GHz -9.68 dBm Q factor 630.2
L U J L JU J L]
Date: 23 FEB 2021 235221 Date: 24 FEB. 2021 000204
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 13.64 dBm) ™M1[1 14.05 dBm)
1.87960000 GHz 1.6763840 GHz
= ndB 26.00 dB| @ ,.: 26.00 dB|
w0 ” J By - 4.825000000 MHZ| 0d o 9.750000000 MHZ|
i Q factbr \ 289.5] ] 192.4
od 1 |\ 0 di { '
| ) } \
10 d 8! 12 10 di ,‘“ !
i ¥ ] |
! \ f
20d f 4 20d F \
A/ Ulan alaa s , \
an, 2l i ) a0 e
i e AV ; ) a
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 18796 GHz 13.64 dam nd8 down 4.825 MHz ML 1876384 GHz 14.85 dam nd8 down 9.75 WHz
T 1 LB77562 GHz -12.72 dm nd8 26.00 dB TL L 1875125 GHz -11.57 dam nd8 26,00 d8
T2 1 1,882388 GHz -12.48 dBm Q factor 389.5 T2 1 1.884875 GHz -11.40 d8m Q factor 192.4
L U J wa L JU J L]

Date: 24.FEB 2021 00:2814

DCate: 24 FEB.2021 00.46.27

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.20 dBm)| MI[1] 11.95 dBm
1.8609890 GHZ| 1.0823560 GHz
20 T nde 26.00 dB| @ 26.00 dB)
4 ro, Lt B 14.416000000 MHz| . A 19.221000000 MHe|
o ol TQtactor 130.5 n T ECY AR s Aead i 97.9)
0 d / |‘ 0 d fJ
+f
-1 d f 1z 10 di ff ;
/ | 7 Y
\ / \
204 20d
\ NN |
¥ find e W \
Af-clpen P T AT o T ey pand (T oew vy, vy
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,880989 GHz 13.20 dBm nd@ down 14.416 MH2 M1 1.882358 GHz 11.95 dBm nd@ down 19,221 MHZ
T 1 LB72777 GHz -12.51 dbm nds 26.00 dB TL L 197045 GHz -13.80 dbm 26,00 d8
T2 1 1887193 GHz -12.52 dam Q factor 130.5 T2 1 1.88967 GHz -13.99 dam 97.9
L it - L ) L]

Date: 24.FEB 2021 00.56

J

Cate: 24 FEB.2021 01:27:46

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A25-6 of 35




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 271 | 275 | 449 | 4.48 | 9.01 | 897 | 13.49 | 13.40 | 17.82 | 17.82
Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.72 - 4.48 - 9.03 - | 13.49 - 1790 | -
TEL : 886-3-327-3456 Page Number 1 A25-7 of 35

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2212B

LTE Band 25

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

I

Date: 23.FEB 2021 23.43.68

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.20 dBm) ™M1[1] 13.51 dBm)
- 1.87970910 GHz - 1.88037200 GHz,
T Occ B 1.085314685 MHz 1.096503497 MHz,
e AP e 04 i
od 7 I 0
/
/ \
-tod + -10d
/ \
20 d / 1 20 di
[ |
/ \ . - Y ~
P R A= B, A0 = v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LE797091 GHz 14,20 dBm ML 1880372 GHz 13.51 dam
T 1 LET945734 GHz 7.98 dm Oce Bw 1.085314685 MHz TL L 1.87945455 GHz 6.97 dBm Oce Bw 1.096503497 MHz
T2 1 1 BBOS4266 GHz 7.60 darm T2 1 1.88055105 GHz 8.19 dam

U

DCate: 23 FEB.2021 234423

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

rum = pectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att a0de SWT 19 ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.96 dBm) ™M1[1] 15.13 dBm)
- 1.88126470 GHz - 1.87947250 GHz,
4 2.709290709 MHz ; 751248751 MHZ
. o
10 d i v iy 10 4 o T e B
/ | / \
od 4 0 di |
/ / L
-10 df -10 ". )
2 \ 204 / \
20d /I = 20 ¥y -
B P - ~ PR P -
-an ey S AN <40 At >
|3
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L EB12647 GHz 14,96 dBm ML 18794725 GHz 15.13 dam
T 1 1.B78A5135 GHz 8.37 dBm Oce Bw 2.709250709 MHz TL L 1.87863337 GHz 9.71 dBm Oce Bw 2.751248751 MHz
T2 1 1 BB136064 GHz 9.60 dam T2 1 188138462 GHz 8.24 dom

I o

Date: 24.FEB 2021 00:07:38

U

Cate: 24 FEB.2021 00.08:01

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

)
v
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 12,20 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 0 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.05 dBm) 13.65 dBm)
- 1.87991000 GHz - 1.86129900 GHz,
T Occ B 4.485514486 MHz 4.475524476 MHZ
10 d o ey PELELNLC PSS BTN 10 d .- e £ ) £
o / | o | |
/ 1 1 \
1 \ A k1
10 df T -10 y T
204 20d f \
3 At i S \
'JD“ AT U ]
-40 ds -40 di
50 df 50 d
&nd 60 d
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 187991 GHz 14.05 dam ML 1.881299 GHz 13.65 dam
T 1 LB777522 GHz 8.27 dBm Oce Bw 4,485514456 MHz TL L 1.8777622 GHz 7.61 dm Oce Bw 4,475524476 MHz
T2 1 1 BE2Z378 GHz 8.43 dam T2 1 18822378 GHz 7.92 darm

I

Date: 24.FEB 2021 00:2051

U

DCate: 24 FEB.2021 00.21:16

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

I

Date: 24.FEB 2021 00:38:04

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.99 dBm) 14.68 dBm)
0 1.8822780 GHz - 1.8810390 GHz
odgaw £.010989011 MHz £.971028971 MHz
T~ AT e e LR 2
104 ¥ Paat v 104 e WA :
{ \ { |
od I } od £ }
i | f 1
-10 df - 10 de \
|
/ | \
20 d f — 20 d
A~ i e A Y
T Y -30-dam> = - v
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1882278 GHz 14,99 dam ML 1.881039 GHz 14.68 dam
TL 1 1.B754845 GHz 8.60 dBm Oce Bw 9.010985011 MHz TL L 18755245 GHz 8.23 dBm Oce Bw £.971028971 MHz
T2 1 1 8844955 GHz 8.02 dam T2 1 18844955 GHz 8.72 dam

Cate: 24 FEB.2021 00.38:29

)i ]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.24 dBm 14.30 dBm)|
- 1.8639260 GHZ| - 1.6842660 GHz
13.486515487 MHz 13.996603397 MHz
T1 ;
g e S Ai 104 o , . o 12
s / | va / \
T
/ | |
-10 d - “ -10 de
i \
20 d . 20 ] L
s v o b N -
oy e LN P N
78.gar YT v Y
-40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1883926 GHz 14,24 dBm ML 1.884286 GHz 14,30 dam
T 1 LB733167 GHz 8.58 dBm Oce Bw 13.486513487 MHz TL L 1.8733167 GHz 7.17 dm Oce Bw 13.396603397 MHz
T2 1 1 BEGE032 GHz 9.74 dom T2 1 18867133 GHz 7.51 darm
L U J wa L JU J L]
Date’ 24.FEB 2021 01:01:38 Date: 24 FEB 2021 010204

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 11.08 dBm)
- .88, 3 - 10844360 GHz
17.822177822 MHz 17.822177822 MHz
» 1 T2 " 1 T2
0 7 T F 7 »\ 10 PR Frtine; m;
[
od T | od ‘f 1
_10d - ! 104 . \‘
/ \ / \
204 . k 20d . 4
e o \ A e e L
Eand T Uy ey ¥ U DY ) o e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML LBB5155 GHz 13.57 dam ML 1884435 GHz 11.98 dam
T 1 1.B710889 GHz 7.18 dm Oce Bw 17.822177822 MHz TL L 18710889 GHz 7.52 dBm Oce Bw 17.822177822 MHz
T2 1 1BEA9L1L GHz 8.10 dam T2 1 18889111 GHz 7.66 darm
L it ] L ) ] L]
Date’ 24.FEB 2021 01:18:24 Date: 24 FEB. 2021 011949

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 25

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

I ]

Date: 25.FEB 2021 235205

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™M1[1] 1 dBm) ™M1[1] 16.20 dBm)|
1.88023220 GHz ” 1.88080920 GHz
20 20 1
| Pocbw 1090900091 MHz Occ By 2.715284715 MHz
T T L N -~ NP A2
w0 _ PR Vg 0d ‘f'\ T A
{ \
04 04 4 \
/| / \
10 d - -10 di —
/ / \
20 d - 20 d -
/ N\
/ / -
-30 7 7 g =
A e N Sy Zavagp
-40 d
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 BB02322 GHz 14,51 dam ML L 18808092 GHz 16.20 dam
T 1 LET945734 GHz 8.50 dBm Oce Bw 1.090305051 MHz TL L 1.87865135 GHz 8.44 dBm Oce Bw 2.7152B4715 MHz
T2 1 1 BBOS4E25 GHz 6.99 dam T2 1 188136663 GHz 8.91 dam

)i ) ]

DCate: 24 FEB.2021 00.01:48

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 24.FEB 2021 00:28:58

rum = pectrum =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 12.95 dBm) 14.94 dBm)
- 1.88053900 GHz - 16814390 GHz
ML Occ B 4.475524476 MHz 9.030969031 MHZ
T N a T ~ el e
o e WF 1 oa PSS, SN
. / , Ny /
3 /
-10 df i 3 -10 d
/ \
20d f v 20d
3 A \ i _
AL == = Py v v —
-40 ds
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1880539 GHz 12.95 dam ML 1881439 GHz 14,94 dBm
T 1 LB777622 GHe 8.13 dBm Oce Bw 4,475524476 MHz TL L 1.8754945 GHz 8.68 dBm Oce Bw 9.030969031 MHz
T2 1 1 BE2Z378 GHz 8.50 dam T2 1 18845155 GHz 8.80 dam
L U J wa L JU J ..

DCate: 24 FEB.2021 00.46:10

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

)
v
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.59 dBm) 12.98 dBm)
- 1.8850650 GHZ| - 1.6759640 GHz
oce B M2 13.486515487 MHz 1 17.902097902 MHz
104 . - — SENE Suel 104 — — - - —
T ¥ r v, B
o d | 0 di
1
J | [
-10 df -10 d
] ‘l I
. J - I
204 T T 20 - -
5 P il i S e e I
7 s VAT TR s AT
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.BES065 GHz 13.59 dam ML 1875964 GHz 12,38 dam
T 1 L.B732567 GHz 8.24 dBm Oce Bw 13.486513487 MHz TL L 18710889 GHz 6.74 dBm Oce Bw 17.902097902 MHz
T2 1 1 BB67433 GHz 7.76 dam T2 1 1888991 GHz 7.36 dam

it J -

Date: 24.FEB 2021 00.5553

)i ] L.

DCate: 24 FEB.2021 01:27:30

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2212B

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 23.FEB. 2021 23.40:20

Date: 23.FEB.2021 23.49.04

ﬂé}' Spectrum
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 12.20 db Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
¥ ; ; Aks Line _§PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dém ﬂ 10 dBm i‘(\\
ode / \ 0 dem J ]
-10 dBm -10 dBm. ‘
SPURIOUS_LINE_ABS h J
-20 dBm -20 dBm I'
-30 dBm -30 dBm
-40 dam o t -40 d
JT - ™
ol e i TN F—— ,«n T .
IS aErT 5 i}
NJ;'" T ‘u,\
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -37.78 dém ~24.78 dé 1.513 GHz 1.815 GHz 100.000 kHz 1.51476 GHz 17.93 dBm -12.07 dB

1.849 GHz 1.850 GHz 20.000 kHz 1.84999 GHz -35.23 dBm -22.23 dB 1,015 GHz 1.016 GHz 20,000 kHz 1.91500 GHz -38.74 dBm -25.74 dB

1.850 GHz 1.852 GHz 100,000 kHz 1,85025 GHz 17.63 dBm -12.17 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91601 GHz -37.15 dbm -24.15 dB

—
Y
i ) e i 1 ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 23.FEB. 2021 23:41:35

i

Date: 23 FEB. 2021 234712

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm A Y 10 dBi
‘ ‘ R
0 ds fl l\ 0 dem \
-10 dem - -10 dfm -
SPURIOUS_LINE_ABS J \ ‘
-20 dBm i { -20 dpm
-30 dem —" m
w1 o g Al T
40 dem i el ~ 0 dem "’“‘"“'W
o [
| | IR Sy Yo ey N
S ai: -50 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[[Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -25.23 dém -12.23 d& 1.913 GHz 1.915 GHz 100.000 kHz 1.91403 GHZ 11.30 dBm -18.70 dB
1.843 GHo 1.850 GHz £0.000 kHz 1.85000 GHz -38.53 dam -2s.53de 1.015 GHz 1.916 GHz 20.000 kHz 1.91801 GHz -42.13 dBm -29.13 de
1.850 GHz 1.852 GHz 100.000 kHz 1.85026 GHz 11.05 dém -18.95 dB 1.916 GHz 1.925 GHz 1.000 MHz 1.91602 GHz -29.77 dbm -16.77 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 23.FEB 2021 23.40:57

Date: 23.FEB.2021 23.48:27

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dem fn\ 10 dBm {/\\
0dB i 0 dem [ \
-10 dBm 1 -10 dBm
SPURIOUS_LINE_ABS E H
20 dBm k -20 dBm J‘
-30 dBm "’
-40 dBm o HJ‘ \‘ﬁ
I I e e VN cncrrs £ Y ™, [
SSHE ’f' g \
-60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -36.75 d&m ~23.75 dé 1.513 GHz 1.815 GHz 100.000 kHz 1.81477 GHz 18.00 dBm -12.00 dB

1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -32.58 dBm -19.58 dB 1,015 GHz 1.916 GHz 20,000 kHz 1.91500 GHz -38.04 dBm -25.04 dB

1.850 GHz 1.852 GHz 100,000 kHz 1,85025 GHz 17.47 dBm -12.53 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91607 GHz -38.51 dbm -25.51 dB

e ——
Y
i [_] N 1 ) o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 12.20 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 20,00 dém Offset 12.20 db
SGL Count 100/100

Mode Auto Sweep

Date: 23.FEB. 2021 2342:12

Date: 23 FEB 2021 234749

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine s
10 dBm teredelt 10 dBm,
i ﬁ\ 4 ‘\
0ds (I '\ 0 dem ’
-10 dem ' -10 dgm .
SPURIOUS_LINE_ABS f \ ‘
-20 deém i 1 -20 dipm
K .ur\)l'ﬂI \ -
e [t Wi 2" i
-40 dBm: e T ﬂ;ﬁam P
s ol Lot N,
SRS T i Sy, Pttt .
* f -50 dem
-60 dam 50 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[[Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184895 GHz -23.18 dém -10.19 d8 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01387 GHz 10.71 dBm -19.29 d&
1.849 GHz 1.850 GHz 20.000 kiz 1.84851 GHz -38.68 dam -25.60 dB 1.015 GHz 1.916 GHz 20.000 kHz 1.91802 GHz -42.94 dBm -29.94 de
1.850 GHz 1.852 GHz 100.000 kHz 1.85098 GHz 10.74 dém -19.26 dB 1.916 GHz 1.925 GHz 1.000 MHz 1.91607 GHz -29.67 dbm -16.67 dB
Y
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 25/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

(=)

Ref Level 30.00 dBm  Offset 12.20 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

Date: 23.FEB. 2021 23:51.04

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dBm /ﬂ\, 10 dBm ffr\\\
0dB l “ 0 dem J \
-10 dBm 1 -10 dBm.
SPURIOUS_LINE_ABS I\ [
-20 dBm \l -20 dBm
-30 dBm Y -30 dBm
-40 dBm ¥ z .ﬂ"\-\. -40 dBm, i ‘\
SOHET S el gl Kl LW 0 gl J“"‘L-Jm.,, A A ) x
d e !
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1,840 GHz 1.849 GHz 1.000 MHz 1,84896 GHz -37.07 d&m -24.07 d& 1.513 GHz 1.815 GHz 100.000 kHz 1.51473 GHz 17.89 dBm -12.12 dB

1.849 GHz 1.850 GHz 20.000 kHz 1.84994 GHz -35.23 dBm -22.23 dB 1,015 GHz 1.016 GHz 20.000 kHz 1.91500 GHz -37.28 dbm -24.28 dB

1.850 GHz 1.852 GHz 100.000 kHz 1.85026 GHz 17.59 dém -12.31 d8 1.916 GHz 1.925 GHz 1.000 MHz 1.91606 GHz -38.16 dBm -25.16 dB

e ——
Y
i - i t Ve

Date: 23.FEB.2021 23.53:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm 7 » \ 10 dBr“‘, - \
0 dB {J \ 0 UBI’HI \
-10 dem ! -10 dgm -
SPURIOUS_LINE_ABS I \ 1
-20 dem 20 dbm
_ [ [
30 dem WW J o .:ijarr
-40 dBm m""""‘*w e 40 dem ""“:Wﬂ
b
PR P aciia |
.JSUHAL.MANAJIM»WU.L — 3 <0 dBm . i)
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz | |[[Start 1,913 GHz 5003 pts Stop 1675 Gz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184893 GHz -27.52 dém -14.52 dB 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01460 GHz 10.75 dBm -10.25 d&
1.843 GHo 1.850 GHz £0.000 kHz 1.84857 GHz -39.51 dam -26.51 d8 1.015 GHz 1.916 GHz 20.000 kHz 1.91802 GHz -42.36 dBm -29.36 de
1.0°0 GHz 1.552 GHz 100.000 kHz 185097 GHz 10.63 dBm -19.37 dB 1,516 GHz 1.525 GHz 1,000 MHz 1,91600 GHz -25.57 dbm -16.57 db

]" 1

Date: 23.FEB. 2021 23:51:42

1 e

Date: 23 FEB. 2021 23:52:59

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 25/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

(=)

Ref Level 30.00 dBm  Offset 12.20 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

Date: 24.FEB 2021 00:03:58

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dBm ﬁ 10 dBm ,r\l
ode \ 0 dem !
-10 dBm ‘l -10 dBm.
SPURIOUS_LINE_ABS | H
20 dBm \ -20 dBm HJ
-30 dBm J -30 dBm
o cen «W\«’FFM \\‘Wﬂ e “Mﬂr \ kw
- b
hegh | . Wt M“-Wml.ww Jtr L s o \ »“\"vmn- A
e ng T -5 W\J"‘
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts S“’.Lw
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -36.31 dBm ~23.31 d8 1.512 GHz 1.815 GHz 100.000 kHz 1.81472 GHz 18.30 dBm -11.70 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -23.09 dBm -10.09 dB 1,015 GHz 1.016 GHz 30.000 kHz 1.91500 GHz -23.96 dBm -10.96 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85027 GHz 18.13 dém -11.87 d& 1.916 GHz 1.925 GHz 1.000 MHz 1.91600 GHz -36.79 dbm -23.79 db
e ——
Y
i ] i [ ]

Date: 24.FEB.2021 00:12:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
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